REPAIR PARTS MANUAL
427 - 14 H. Wi TRACTOR
MOBEL P3560-410

R
5
i

PR
g : Rl
i ’ et il ol . ; b L

TED WAR

T bid
v by b?"*‘wvy Ay
Ak fri o gdate o prchass.

. e T e g P AR Y

— e

v s

05 [
1l iy
[ |

| RETl '
‘ .

i el

;
b t

:
;. [l

o UNIT PARYS AND SERYIGE —m- oo

. 7 A B
T . @ | i

N . N v . .
5 2 .
i . i

& |
! | ' Léﬂ{lgr 80D




X

/e
N

REP,
B

CHASRIE AEA

ﬁMﬂE & HWOOD ARBEMBLY [FRONT)

368237

i

Al L uHNUWERED

+

iwe al s
Hhgr than
e

NOTE: ALWAYS USE ORIGINAL

E.{]U!PME!N PARTS.




KEY# PART#
i 313001883
2 313002853
3 313541883
4 56030

5 55273

] 300440
7 1488

8 308207
8 ]
{0 122207
11 2483

12 148%

13 120228
14 1498

5 300635
16 124824
17 271180
18 46763
18 35487
20 998344
al 308447-880
22 995348
23 67159
24 8482

25 120394
26 120383
27 1498

28 53446
20 1385688
30 45174
31 312308
32 300914
a3 120392
34 1502
35 314637-850
36 56304
37 325401
38 274672
ag 120393
40 18D2

3} 302333
43 57796
44 365148
48 1498

48 311004
47 48000
48 120392
49 1502

50 311485
51 anast
62 301413
53 466378
by k4l
B8 318363
56 3242564
57 527503
56 318363
50 324254
&G 327308

D3560-410 |

PESCRIPTION

BRKT, GRILL LH
BRKT, A

il
Bmckar me ANLE
SCREW. 6/16-18X.7SWOFLLK
NUT, ws 18 wamtu.x

GLIDE, BELY, RIDER '
NUT, §/16-18 REGHEXCTALK
BOLT, .625X2.18 HHSH 1/2.13
NUT, 172-18 HEXJAM oraw
SCREW, 3/8-16X3.00 HH
WASHER 2810X1,28DX or BELLVIL
NUT, 3/8-18 REGHXCYRLK
SOREW, 516-18X B8 HHG
NUT, 5/16-18 REGHEXCTRLK
GUIDE,BELT SHORT 16* WHEEL
NUT, 611!48 HEXJAM
NUT, 3ra 15 HEXKERS
RIVET,
scaaw me 18% 50 WAHHTAP
SCREW, 14-20X 50 WAHHTAP
DASHBOARD
SCATW (/420X 56 WAHHTAR
LATCH, .04WDX.047 ASSY HOOD
BOLT, 375X .156 HHSH 51818
WASHER, FLAT 408X .B14.065
WABHER, FLAT 344X .69X.085
NUT, 5/18-18 REGHEXCTRLK
PIN, 6/16-18 HOIOD LATCH
WASHEﬁ REGINTLK 320X 61X.03
NUT, 5/16-18 HEXWDFLLK WHIZ
BAFFLE GONSOLE SOUND EXPORT
SCREW, 1/4-20X B8WAHHTAP
WASHER, FLAT 281X 83X.085
NUT, 1/4-20 BEGHEXCTRLK
HOOD LF H.20 DYNAPRQ
EOGING WIDE BLX
GRILLE DYNA-PRG Q-17
SCREW, 1/4-20K .63 WAHHC
WASHER, FLAT 244X .00X.065
NUT, 1/4-20 REGHEXGTALK
LENS, SMOKED W wrmg NG LOBO
SCREW, #6 LASTITE
BOLT, 376X sm HHSH 5/18-18
NUT, 5/16-18 REGHEXCTRLK
LANYARD,HOOD
SCREW, 1/4-R0X1, oo WAHHC
WAEHER, FLAT .amx .esx‘oeg
NUT. 1/d-20 REGHEX
GOVER STEERING sum
STEERING WHEEL
SPACER FOAM
HOILPWN — . .
PARY S MATJAL" = 2
OPERATOR'S MANUAL QENGLISH)
OPERATOR'S MANUAL (FRENGH)
GPERATOR'S MANUAL (GER wm;
AR ASSIST MANUAL ENGLISH (8700-0700)
AR ASSIST MANUAL FRENGH (5709-0700)
AR ASSIST MANUSL GERMAN (5708-0700)

o
2

CATOG b A~ N NI D PO 1D s =0 b o LN Y A

= = A~¢_.-.-wo-s_-.—‘l\)_‘-ﬂu‘M»h—‘&&#":‘"n”N*NNNN”MMMN"O
o




HOTE: ALWAYS USE QRIGINAL
EQUIPMENT RPARTS. Usa of sory-
ice/raplacemant parts othar than
original equipment pans may void
your warranty.

42" LAWN TRACTOR MODEL D3560-410

CHASSIS & BHOOD ASSEMBLY {REAR)

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOBITE SIDE

i
i
v
i
I

3258504 I

{



KEY# PART# GESCRIPTION

58 328577-880 FRAME, LF MA'N $30/4360

86 310005 FOOTPAD LH

57 310006 FOOTPAD RH

58 308235 FASTENER RATGHEY

&9 308657-860 CONSOLE TOPSHIFT

80 58367-963 PLATE, SEAT

61 310660-853 BRACKET, F-6 SEAT SUPPORT
&2 20807 BOLT, 437X .186 HHSH 5/16.18
3 1498 NUT, §/18-18 REGHEXCTRUK
84 48901 SCREW, /16 18X &3 HHC

65 1458 NUT, &/16-14 REGHEXCTALK
66 67163 SPRING,BEAT 263LG,1 480D
67 1341 CLAMPSPRING 117D

88 4481 SCREW, 144-20X .76 HXWATAP
[ 56907 COVER,BEAT SPRING 1 510X1.0LG
7 . FENDER, ASM, F-S8USP

71 £8334.860 FENDER F5 SUSP

72 2239 CLEVIS

73 . 439455 SCREW, 5/16-18X.68 PRPNMA
74 301661 WASHER . 344/10X1.5000X.08
% 120878 NUT, 616-18 BQ.

75 PP5346 . . SCREW, 1/4-20X 60 WAHHTAP
77 122017 SCREW, 5/16-18X1.00 HHG

78 445863 WASHER, FLAT 375X 88K.082
79 1458 NUT, 5/18-18 REQHEXCTRLK
80 &8023 TRIM STRIE BLACK

81 57455 BEAT GENERIC

a2 120883 WASHER FLAT, 344X 69X 085
83 120638 WASHER HVSPTLK 328X 60X.08
84 182007 SCREW 5/16-18X. 75 HHC

~ ORDEH INDIVIOUAL PARTS.

AWN TRACTOR MODEL D356

- s

~

MDA~ dNARND + = 2~ AN ELNON - =




42Y

MOWIR SUSPENSION MMBL\'

NOTE: ALWAYE USE ORIGINAL
EQUIPMENT PARTS. Use of setv-
ice/mplacement paris other than
origing! souiprmant pars may void
your warranty.

ALL UNNUMBERED

ITEMS ARE INTERCHANGEABLE

WiTH OFPOSITE SIDE

REF.
CHASSIS & HOQD PG
MAIN FRANME

3258150




KEY#

DE~NOUrSs SN

BRENERIBHIRDDS

2

25

PART#H

320075-853
18007TD
120363
1458
$04701
50146
8260
B34
35483
1208
48306
£83135
1802
300896-853
180020
1802
301503
120813
35408
57444
300158-853
§00159-853
180075
50247
1498
417038
8280
58248863
128744
1488
31026
180977
1468
SDQ33R-BBO
188070
45002
4499
180079
1488
301238
180077
V4S8
3220262-853
3001714
296418
44108
301238
800171
43108
9438
198478
35287
3027
5B
-0
5e329
9142
ABI0E
88336
1502
394477
o310
306344
120375
ABA0G
300317
8280
2405
120372
38522
181207
300335
Mnzan

TRACTOR MODEL D3560-410

DESCRIPTION

BRACKET,CLUT-ENGAGELEVER
SGREW, 514 18X1.00 HHC
WABHER, FLAT 344X 80X.085
NUY, 6/46-18 REGHEXCTRLK
ASSY CLUTCH LEVER
BEARINGFL, S03I0X 42800
PIN, HAIR 091 DIaXi.aLG
BRACKET.SWITCH ENGAGE
SCREW, 5716-18% 75 WAHHTAP
BRKT.CABLE RETAINER
PULLEY, 906X.305 PM

QOLT, 375X 226 HHSH 420
NUT, 174.20 REGHEXCTRLK
BRKY, FRAME CABLE

BGREW, 14-20% 76 HHG

NUT, 1/4-20 REGHEXGTRALK.
ASSY.CABLE, BLADE ENGAGE
NUT, 1/4:28 HUAM

SCREW, 5116.18X 75 WAHHTAP
TIE, CABLE BLACKH NYLON
ASSY.ABARLIFT

ASSY LINK RIGHT SIDE
SCREW, B/15-18X1.00 HHC
ADJUSTING NUT

NUT, 8118.18 REGHEXCTRLK
WASHER, FLAT 53131.06X.005
PIN, HAIR .0BY DIAX1.88LG
BAKT,REARHANG.SUSP.
BOY.T, 8/16-48X 83 CARR

NUT, 46-18 REGHEXCTALK
BRACKET HGT/ADJURT BUPPDRT
SCREW, 515-18X 75 HHC

NUT. 546 18 REGHEXCTRLK
BRACE, FENDER F-5 BUS
SCRLW, £/38.18X1.00 HHC
WASHER, FLAT 333X A7X.119
14T, $418-18 RECHEXCTRIK
SCREW. 545-16X9.00 HHC
HUT, 8re-18 NEGHEXCTRLK
QUADRANT HEIGHY ADJUST
BGREW, BHB-18X 7EHHG
NUT, 5/46-18 REGHEXCTRLK
HANDLE LIFT SHORT BLX
BOLT, 500X 270 HHEH §/18-18
WASHER, FLAT 5DBY .76K.024
NUT, B16-18 HWDFLCTRLK
PAWL, HELAHT ADJUST

BOLT, S00X 270 HHEH 51618
NUT, #14-1 B HWOFLECTRALK
POWYER Z-PL

WASHER TEXLK IGENA1X AT,
BCREW, #882X 38 HHWAT
RODACTUATOR-SHORT
SPRING. HEIGHY ADUUST
KBOB, HAT ADJ FUSH BUTTON
QRIP 750 O0 W/ HOLE

BRKY, CABLE NETAIN

PULLEY, H08X.305 NYLON
BOLT, 475X 378 HHEH 1/4-20
NUT, 1/4-20 REGHEXGTRLK
CABLE, LIFT 28,30 F-5 20XB-8
PINCLEVIS 310DIA A75LG
RING, REY L 21X.24

NUT, 14-20 REGHEX

PULLLY, 806X.305 NYLON

PIN, CLEVIS 38 DIAKY 001G
PIN, HAIR 091 DIAX1.08LG
CLEVIS, UF T CARME

NUT, 14-20 REGSQ

PIN CLEVIS 312 X 812

PN, COTTER 0900r 0BEX.75LG
LIFT COVCR-33° 16

SCREW. ®10 X 75 HIAPLARY

QTYy.

DG 4TI RERY = o kA e A PP S R

O i Rl i

(3 e o h ehm A m a A s e im e ok S bt s




42" LAWN TRACTOR MODEL D3560-410

STEERING ASSEMBLY
{

REF.
CHASSIS & HOOD PG

REE. TO
OMASSIS & NOOD PO
MAIN FRAME

REFER 10
CHABSIS & HOOD PG,
FRONT AXLE
SUPPCRT
M
ey
2
s <
A
23 REFER TO
30 % 37 TIRE TREAD
PAGE
NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacemant parts other ALL UNNUMBERED
ther original equipment parts may void your ITEMS ARE INTERCHANGEABLE
WITH OPROSITE SIDE 31/124G

L warranty,




. 42" LAWN TRACTOR MODEL D3560-410

KEY# PART# DESCRIPTION Qry.
1 A ASSY AXLE FRONT 1
2 A0272-853 AXLE, FRONT 1
3 52407 SPINDLE BEARING 4
4 9180 SPINDLE RH LONG 1
B 314088 SPINDLE LiH LONG 1
[ 36625 RING, RETEX 67X 06TRUB133-75 2
7 58373-853 AXLE COVER 2
8 M550 TIE ROD ASSY 19.81L.G $
[} 180126 SCREW, ¥8-16%1,78 HHC e
10 120382 WASHER, REGSPTLK.383X.88X. 10 2
1" 1499 NUT, 3/8-16 REGHXCTRLK 2
12 48289 SECTOR, STERRING LF 1
13 52408 BRNG,FL ECC 540IDX 8980DX 56 1
14 180177 SCREW, 1/2-13X1.50 HHC 1
15 20285 WASHER, FLAT .816X5.38X.118 1
15A 435908 WASHERFLAT 520X1.26X 208 1
16 1800 NUT. 1/2-13 REGHCTRLK 1
17 800145 DRAGLINK ASSY 1
17A 56281 STEERING LINK A
1] 124925 NUT, 9/3-¢4 REGHEXJAM 2
19 67158 BALL JGINT 38 THD SHORT STUD 1
20 21278 BALE JOINT 3/8 THD LONG STUD 1
21 48692 NUT, 3/8-24 WDFLHLX 1
2z 120896 WASHER, FLAT 531X1.06X.085 2
23 120382 WASHER, REGBPTLK.393X.G8X. 10 1
28 (20369 NUT, 3/8-24 REGHEX 1
25 58243 SHAFT, STEERING LF 1
28 56244 PINION, STEERING LF 1
27 EB274 PIN,DOWEL 2500 OD+1.75 1
28 301410 BRNG, FL .7521DX1.06 100X 24 1
20 401208 WASHER, FORMEDT 135K BaX 12 s
a0 21682 WASHER, FLAT .785%1.25X.042 3
3 38625 RING, RETEX 57X QBTRUB183-76 1
32 A TIRE & RIM, PU 15X8.0%8 2
a3 24167 VALVE STEM ]
a4 39820 WHEEL W/BRG, 1
35 $8978 BEARING FL1 8800+ 75810 1
86 301140 REFER TC YIRE TREAD PAGE 1
ar 642 WASHER, FLAT 755X1.31X.07% 4
38 38625 AING, RETEX S7X05TRUS133.75 2
] 40304 CAP, HUB 2
~ ORDER INDIVIDUAL PARTS.




0-410

[ 42" LAWN TRACTOR MODEL D356

OYIOH DRIVE ASSEMBLY

—
ENOINE & CONTRELE PO.
CHGINE BHEAVE

REF.
TIRE TREAD PG.

NOTE: ALWAYS USE DRIGINAL EQUIPMENT PARTS, ALL UNNUMBERED
1TEMS ARE INTERCHANGEABLE

1355 of service/replacement pans other than original sauip-
mant parlz may void your wartanty. WITH OPPOSITE SIDE 65610




" 42" LAWN TRACTOR MODEL D3560-410

KEY# PART# DESCRIFTION QrTy.
1 . TRANSAXLE PEERLESS 540-5 5PD 1
] 302745 PULLEY,Y 41 8,60 OD A
3 8021 KEY, WORF 606 .75DX. 1874312 '
4 28083 RING, RETEX 50X.04TRUB100-82 1
[ 314120 BELT 1
6 180088 SCHEW, 5/16-18X2,25 HHC 4
7 120363 WASHER, FLAT 344X .65R.065 8
-] 1498 NUT, 6/16-18 REGHEXCTRLK 4
g 325202-853 STABILIZER BRKY \
106 50947 ECREW, ¥/8-16%1,25 WAHHTAP 1
11 122065 SCREW, /18X .2.00 HHC 1
12 122017 SCREW, 5/16-18X1.00 HHC {
13 120303 WAEHER, FLAT 344X 60X 065 2
14 1438 NUY, $/18-18 REGHEXCTRLK L]
15 &7250 GUIDE, BELT 518-18THD 1
18 138534 WASHER, AECGINTLK 320X .81X.03 1
17 1498 NUT, 8416-18 REGHEXCTALK 1
13 9406 BRAKT,SHIFT )
19 S7i87 WASHER,. 760X .250 SP-TRANSAALE 1
20 56255 BGREW, 1/4-28X .75 NYLHHC 1
2t 325427 LEVER, SHIET 1
22 137186 PIN, COTTER .125 DIAX1.00 1
24 §5514 KNOB.SHIFT ROUND 1/2-13 {
25 821514 BPRAING BIAS DRAGLINK 1
28 304018 GUIDE,BELT !
27 1498 NUT, 5/16-18 REGHERCTALK {
28 325842 PEDAL ASSY BRAKE/ACLUTCH ]
23 310675 PIN GLEVIS 1
30 57847 SPRING, BRAXE PEDAL 1
3t 2688 WASHER, FLAT 504X, 75X.059 3
32 56180 PINHAIR t
3 48180 PAG, CLUTCH BRAKE !
34 320381-853 ARM,|DLER TRACTION DR, 1
85 300793 BOLT, 628X (135 HHSH W16-18 1
3% 48502 WASHER, FLAT 333X A7X.113 1
37 1498 NUT, §/18:18 BREGHEXCTRLK 1
38 39869 RETAINER, STRAP BELT 1
89 85374 PULLEY, IDLER 1
40 48892 BOLT, 8-16X1.50 CARR 1
49 1499 NUY, 9/8-16 REGHXCTRLK {
4z 87204 ROD, CLUTCH {
43 I3l BOLY, 408X 3{HHEH W48-18 1
44 1498 NUY, §/18-18 REGHEXCTRLK 1
45 325010 BRAKE SFRING : 1
48 56359 SPRING, CLUTCH .118X.760X8.75 1
47 ¢ TIRE & RIM, PU 20X8.00 - B GENERIC 2
48 24167 VALVE STEM. . - Vo
4% B cral: s WHESL 200,065 o iliTE - # =% PR Y A
50 REFER TO TIRE TREAD PAGE
&1 §2p28 KEY, SQUARE .18750X2.25 2
b2 842 WASHER, FLAT .7E5X1.31X 076 4
5% 42815 WASHER, FLAT \7E6X1.69X.07 2
54 G FING, RETEX 57X .05TUS130-75 ‘2
&5 40364 CAP, 1.50010 X 7:3L0O HUB H
A CONTAGT YOUR NEAREST TRANSAXLE DEALER FOF PARTS AND SERVICE..
* CRADER INDIVIDUAL PARTS.

!

1




NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Use of sarv-
ice/replacement parts other than
origlnal equipment parts may void
your wartinty,

'TEME ARE INTERCHANGEABILE

ALL UNNUMBERED
WITH OPPOSITE SIDE

3291204



KEY# PART¥
1 ENGINE
2 £0347

3 138489
4 327868
§ 328024
[ 327785-853
7 995346
8 326565
9 57701
10 304248
11 s6431
12 120368
18 420844
4 314989
1§ 490%0
& 57878
17 §7444
8 47348
1B 46704
20 321218
21 20853
22 271166
23 50807
a4 26647
8 A

DESCRIPTION

14HP BS OV 10 (SEE ENGINE MANUAL)
SCREW, 8/8-16X1 .26 WAHHTAP
WASHER, EXLK .384X.68X.04
EXHAUST TUBE 140HY

GLAMP EXHAUST

SHIELD, HEAT FOR 14 ORV
SCREW, 14-20X.50 WAHNHTAF
PULLEY ASSY 43/GEAR

KEY SOUARE .260X5,00

SPACER, 1.01X1.484 ENG PULLEY
WASHER, 980 (DX1.380.0.X.437 PILOT
WASHER, REGSPTLK .459X.78X 12
SCREW, 7/18-20X5.00 HHG GRS
TANK, FUEL 1 GAL

SCREW, 1/4-10X .75PHPNTAP

GAS LINE 281D BULK LENGTH
WIRE TIE

CLAMP, FUEL UNE

GAS CAP

CONTROL, THROTTLE

SCREW, 10-24X .50 SLHHMA

NUT, #10-24 HEXKEPS
KNOB,ROUND THROTTLE

OIL DRAIN TW

CAP OIL DRAIN

TR e -

42" LAWN TRACTOR MODEL D3560-410

3

A_-_p\)pg.-.-”—;.h...--.._....‘m-a_._-‘.u-
S




PRI-PAINTED DECK ASSEMBLY

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PAF}TS, Use of serviceiraplacoment pans ciher than
ofiginal equipment Pars may void yoar watianty.

ALl UNNUMBERED
ITEMS ARE INTEFCHANGEABLE
_WiTH QPPOSITE SIDE

42" LAWN TRACTOR MODEL D3560-410

32010CA




'LAWN TRACTOR MODEL D3560-410

KEY# DESCRIPTION QTY,
1 MOWER DECKS, RIDER 42" |
2 TOE GUARD t
3 BCAEW, B/18-18X 83 HHG 1
. NUT, 51818 REGHEXCTALK 1
& SCREY, 5/18-18% 75 HHG 1
& NUA‘ 18- wa?}zrmcx TRLK !
g SOREW SI\& \GX .G?m g
i NUT W!&iBREGHEXCTﬂLK 2
2 DR ShB.18% TE ML 2
13 WASHER Fu1r 344X 69X 088 2
:g NLIT, 5116-18 nzéﬂsxcmm g
& W, 516 mx 7 2
17 WAsHEﬁ FLAT wwws 2
}g NUT, mﬁ“‘ 8§ REGUHE 3
184 SCREW 'IN 20)(1 .28 HHWATAP 1
20 scmzw ms 18X 76 Hi m 2
% ARy Sh Eau%g{? :
2 EHAFY, ?sAnbL 1
25 BE‘NG 3
28 %o 1
g QUILLGAS NG (1046} l‘
2 spmtn.a.mn.ex BOIDX 1
g? gmﬁ::é:“ .w 6LGX imwoem?w '1|
& 35’%"4?%&“5?“ i ;
34 W, m‘i’& AP 7
o5 500245 SCREW, BAR-18XS ! B VATAP 1
38 1408 NU! SHMBREGHE)(OYRLK §
74 31704D KET FRT 1
58 180075 scaew snMsx 53 HHO 4
% 1498 NUT, FtEG ExcmLK 4
4 853 LINK RACKE 1
41 287 ADJ ﬂmﬁ UT 2
42 1832017 , 5110-10X1.00 HHC 4
a3 1408 NUT 5415-18 REGHFEXCTALK 2
4 817644 BRACKETOAGE WHEEL | A, L
45 180075 SGREW 516 EX 53 HHG 9
b 9525.» 853 R o H. PENT ?
4“8 mm -85S BRQ@.KET g‘rm ER 4
484 21440 SCREW. 6/46.98 X 5.00 HHG GRS 1
488 zmaa NUT 51818 HEX KEPS 1
4 180074 SCREW, 5718-18X B3 2
1488 NUT. mzw REGHEXCTRLK 3
51 316608 LADE, HIGH-LIFT 21.70 2
2483 WASHER, 30IDX1,250% 07 BELLVIL ]
53 20573 SCHEW.S’B:! X100 NYLHHRS 4
4 320578-853 IDLER ARM 1
55 322116853 {DIER ARM 1
58 % AIVET 2
57 308073 r PAD s
! S8 a4 '
5% wweare ASHERFLAT asmu oox 125 s
& 5% WASHER FLAT 2943 0
M & NUT, 3/8.16 HWOFL m«%tocx '
8. ..o BRADKET, EXTENSION IDLER 1
63 180075 SCREW §/18-18X 83 HHG GRS 1
53, 180083 SCREW, 5/165-18%1.50 HHC GR.5 4
65 448863 . WASHLCATLAT 1 .
o, 271184 . Nw SIRI0 LLARERD 1 ®oae
4 1490 2
8 ang BLADE BRAKE ASSY 1
i 304415853 BRAKE 1
70 BY73 anmﬁ PAD 1
n 195624 RIVET z
72 180075 SCREW, 5(16-18X.63 N
b 120303 wr—"HEn FLAT,:mx.awx.m 1
74 1488 3 AEKGTRLK \
75 315304 F AK T N
76 1507 ro .; 201 Gic X R !
T6A 35410 ; !
78 180079 TN HG GRE i
7% 120393 ABE MX agx 086 b
80 1498 51618 " 1
81 aP5065 gr‘h 43- n&cx UPSTOP 1
82, 12585 Yo, 5HE-1BX1.50 HHDF-T GRS 9
82 1488 T, 5016 8 HEGHEXCTRLK @
84 322420-853 CEVERAS, !




""42" LAWN TRACTOR MODEL D3560-410

FINAL DECK ASSEMELY

NATE: ALWAYS USE GRIGINAL EQUIPMENT PARTS.
jUes of service/eplacement pants other than origina! equip- ITEMS i%guy:-?gf?:ﬂii)fgmaLE
ment parts may void your warranty. WITH OPPOSITE SIDE 320107A




42" LAWN TRACTOR MODEL D3560-410

KEY# PART# DEGSCRIPTION Qry.
1 » DECK 42" MOWER 2-WH FOR AIR ASSIST DOM 1
2 68306 ROO, DECK MITCH \
3 8260 PIN, HAIR 091 DIAX1.66LG 1
4 1848 GUIDE, BELT, IDLER 1
5 314107 SPRING, TENSION 6.00LG+17LBAN 1
8 310326 PULLEY, IDLER BFF 4.00 WIDE FL 1
7 128448 BOLT. 4%8-16X1.75 CARR 1
B 44374 NUY, 3/8-18 HXWDFLLK !
1 318372 BELT, V&L 85.00 KEVLAR 1
12 324814 GUARD, BELT LH PLASTIC i
13 &§7101 CARRIAGE BOLT 3
14 09436 PUSHNUT $16 NON-SERVICEABLE 3
15 120393 WASHER, FLAT 344X .6@X.065 3
18 {408 NUT, 5/16-18 REGHEXCTRLK 3
17 42348 GRIP LEVER !
18 302611 GAUGE WHEELS 2
123 28763 BOLY,.500XX1.300 HHSH 2
20 149 NUT 38-16 REGHXCTRLK ?
21 304422 CHUTE DEFLECTOR 1
g2 314978 TORSION SPRING H
23 304424 ROD PIVOT DECK 1
24 3535 PUBH NUT 1

. e . C o S aml g . -




~ 42" LAWN TRACTOR MODEL D3560-410

NEECTRICAL ASSEMBLY

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of servicesraplacement pads cther than original eguip- ifEMSi%é?é‘?g%Bﬁm?EABtE
MEnt pns may void your warranly. WITH OPPOSITE SIDE 42B541A

20




_LAWN TRACTOR MODEL D3560-410

KEY# PARTA  DESCRIPTION QTy.
1, 328963 HARNESS 14 85 OHVLY HidLF 1
2 41482 PRESS CLIP,1.380LG .255ID t
3, 803084  ASSY LIGHT WIRE-1/d TURN 1
4. 82872 BULB, HEADLAMP - 2
S, $74d4 TIE, GABLE BLACK NYLON $.82L 3
& 41482 PRESS CLIP,1.380LG 255D 2
7 327965  SWITCH-GN.(AFTER FIRE) 3 POSN 1
8. 327352 NUT. 6/8-32 HXHD IGN SWIT 1
LR 327349 KEY, IGNITION SWITCH GENERIC 1
0. 300183  AMMETER i
1. w034 LIGHT SWITCH ONCFF s
12 320082  SWITGH DOUBLE POLE 1
13, 57444 TIE DABLE 1
14, 67478 SWITCH, SCR MNT 1
16. 57220 SGREW. #12X.50 PHPNTAP 2
18, &3710 SOLENOID i
17, 187745  SCREW, 1/4.20% .75 HXSEMMA 2
8. 1502 NUT, 1/4-20 REGHEXCTRLK 2
12, 271172 NUT, 1/4-20 REGHEXKEPS 1
20. 19B486  WASHERA, EXLK.320X.61X.08 2
an. 120368  NUT, 5/16-24 REGHEX 2
22. B7444 TIE, CABLE BLACK NYLON §.82 1
23 E5811 WIRE, GROUNE, 12.57 1
24. 271384  NUT BH8-18 HEXKEPS 1
25, 87547 SWITCH, BEAT 1
2. $60EDE  SCREW, 1/4-20X 38PHPNHMA 2
27 302257  BATTERY, 1V, GENERIC 1
29, 57581 ROD, BATTERY 1
20. 67552 ROD, BATYERY, TOP 1
30. 325232 NUT, WING 1/4-20 SMALL PLASTIC 1
a1, 120854  BCREW, 1/4-20X 63 HNC 2
a2, 27: 172 NUT, 1/4-20 REGHEXKEPS 2
38 - FUSE, 15 amp BPADE TYFE 1
84 2 BATTERY ACID, 80 OZ, 1

+ SPADE TYPE FUSEINGLUDED WITH THE WIRE HARNESS
* CAN BE PURCHASED LOCALLY.

WIRING SCHEMAYIC

R

S01 SiCh
-;_ s&i‘ﬁw L T Keer IR 05080

IENEE

mwwr uu

S -

[
LY

8l



42" LAWN TRACTOR MODEL D3560-410

i DECALS {DECORATIVE)}

3901124 |




“LAWN TRACTOR MODEL D3560-410

KEYR PARTR

320713
320714
402142
314462
814463
321759

Emaw

DESCRIPTION

DECAL, HOODSIDE LN R-21

DECAL, HODDSIDE RH H-21
NAMEPLATE, TURFMAE ™R WHT/BLK
GECAL, CONSOLE PH LAAGE FRAWE
DECAL, CONSOLE LH LF
NAMEPLATE, 14/42 WHY/BLK

ary,

TO - b B A




42" LAWN TRACTOR MODEL D3560-410

DECALS uumomm

329111AJ

74




e e T

KEY¢ PART#

324534
307583
HRE24
BO525
0110

524044
68903
776
2802
310553
8Bo03
55835
56838

WO N PO

s
~ e

e e e
SRR

DESCRIPTION

DECAL LF DASH LW a ¢ yp
DEDAL ISR CONSCL: *i\p £pgy
DEGALINSTRUCT CONNNY yop ain
DECAL, MBTRUCT CONWN | 1op Rt
DECAL COSNOLE TOP 11}, 4y g
AEFERAENGE ONLY

REFERENCE ONLY

DECAL, LIFT DECK BLAM vy juy
DECAL. BLADE HEIGHT A1\ \:{}ROPE
DECAL, CATUION TRIANGE, SURGPE
DEGAL, WARNING, FRF M.yt e
DECAL DANGER ENOLI Y !
DECAL, BRAKE/CLUTCM taa, s

PAD, FOAM HODD TOP H g, »

PAD, FOAM HODD SIDL. 4, -

Qry.

- e Ak ok ok Ak A b v s

e e ot e iAo b i 8 e ¢ £ e e,



